

No.	Generic Name	Concentration	Dosage form
1.	Acetazolamide	250mg	Tablet
2.	Aciclovir Sodium	200mg	Tablet
3.	Aciclovir Sodium	250mg	Powder for Injection
4.	Alfacalcidol	0.5mcg	Capsule
5.	Alfacalcidol	1 mcg	Capsule
6.	Amitriptyline Hydrochloride	10mg	Tablet
7.	Amitriptyline Hydrochloride	25mg	Tablet
8.	Amlodipine +Valsartan	5mg+160mg	Tablet
9.	Amlodipine +Valsartan	10mg+160mg	Tablet
10.	Amlodipine +Valsartan + Hydrochlorothiazide	5 mg+160 mg+12.5mg	Tablet
11.	Amlodipine +Valsartan + Hydrochlorothiazide	5 mg+160 mg+25 mg	Tablet
12.	Amlodipine +Valsartan + Hydrochlorothiazide	10mg+160 mg+12.5 mg	Tablet
13.	Amlodipine +Valsartan + Hydrochlorothiazide	10mg+160 mg+25 mg	Tablet
14.	Amlodipine Besilate	5 mg	Tablet
15.	Amlodipine Besilate	10mg	Tablet
16.	Ampicillin Trihydrate	500 mg\ vial	Powder for Injection
17.	Ampicillin Trihydrate	500mg	Capsule
18.	Anastrozole	1 mg	Tablet
19.	Anti - tetanus Immunoglobulin	250 IU/ml	Prefilled disposable injection
20.	Anti - tetanus Immunoglobulin	30000 IU / ml	Vial
21.	Anti-Scorpion venom		Injection
22.	Anti-Snake venom		Injection
23.	Aripiprazole	5mg	Tablet
24.	Aripiprazole	10mg	Tablet
25.	Aripiprazole	15mg	Tablet

26.	Artemether + Lumefantrine	20 mg + 120 mg	Tablet
27.	Artemether + Lumefantrine	80 mg + 480 mg	Tablet
28.	Artesunate	30 mg	Powder for Injection
29.	Artesunate	60mg	Powder for Injection
30.	Artesunate	120mg	Powder for Injection
31.	Atenolol	50 mg	Tablet
32.	Atenolol	100mg	Tablet
33.	Atorvastatin	10mg	Tablet
34.	Atorvastatin	20mg	Tablet
35.	Atorvastatin	40mg	Tablet
36.	Atropine Sulfate	0.005	Eye drops
37.	Atropine Sulfate	0.01	Eye drops
38.	Azathioprine	50mg	Tablet
39.	Azithromycin	250mg	Capsule
40.	Azithromycin	500mg	Capsule/Tablet
41.	Azithromycin	200mg/ml	Suspension
42.	Benzathine Benzylpenicillin	1,200,000 IU	Powder for Injection
43.	Benzathine Benzylpenicillin	2,400,000 IU	Powder for Injection
44.	Benzylpenicillin Sodium	1 Mega IU /Vial	Powder for injection
45.	Betaxolol Hydrochloride	5 mg/ ml	Eye drops
46.	Bicalutamide	50 mg	Tablet
47.	Bicalutamide	150mg	Tablet
48.	Bisoprolol Fumarate	2.5mg	Tablet
49.	Bisoprolol Fumarate	5mg	Tablet
50.	Bisoprolol Fumarate	10mg	Tablet
51.	Bisoprolol Fumarate + Hydrochlorothiazide	2.5 mg +6.25 mg	Tablet
52.	Bisoprolol Fumarate + Hydrochlorothiazide	5 mg +6.25 mg	Tablet
53.	Bisoprolol Fumarate + Hydrochlorothiazide	5 mg +12.5 mg	Tablet
54.	Bisoprolol Fumarate + Hydrochlorothiazide	10 mg +6.25 mg	Tablet
55.	Brimonidine Tartrate	0.002	Eye drops

56.	Brinzolamide + Timolol Malate	10 mg+5 mg / ml	Eye drops
57.	Budesonide	100 mcg	Inhaler
58.	Budesonide	200 mcg	Inhalation powder
59.	Budesonide + Formoterol Fumarate	80 mcg+ 4.5 mcg/dose	Inhaler
60.	Budesonide + Formoterol Fumarate	160 mcg+ 4.5mcg	Inhaler
61.	Calcium Gluconate	500 mg	Tablet
62.	Candesartan cilexetil	4mg	Tablet
63.	Candesartan cilexetil	8mg	Tablet
64.	Candesartan cilexetil	16mg	Tablet
65.	Candesartan cilexetil +Hydrochlorothiazide	16 mg + 12.5 mg	Tablet
66.	Candesartan cilexetil +Hydrochlorothiazide	32mg+12.5 mg	Tablet
67.	Carbamazepine	200mg	Tablet
68.	Carbamazepine	400 mg	Tablet
69.	Carbamazepine	100mg/5ml	Oral Suspension
70.	Carbimazole	5mg	Tablet
71.	Cefixime Trihydrate	200mg	Capsule
72.	Cefixime Trihydrate	400mg	Capsule
73.	Cefixime Trihydrate	100mg/5ml	Suspension
74.	Cefotaxime Sodium	500mg	Powder for Injection
75.	Cefotaxime Sodium	1000mg/Vial	Powder for Injection
76.	Ceftazidime Pentahydrate	500mg	Powder for Injection
77.	Ceftazidime Pentahydrate	1g	Powder for Injection
78.	Ceftazidime Pentahydrate	2g	Powder for Injection
79.	Ceftizoxime Sodium	1g	Powder for Injection
80.	Ceftriaxone Disodium Hemiheptahydrate	500mg	Powder for Injection
81.	Ceftriaxone Disodium Hemiheptahydrate	1g	Powder for Injection
82.	Ceftriaxone Disodium Hemiheptahydrate	2g	Powder for Injection
83.	Chloramphenicol Sodium Succinate	0.005	Eye drops
84.	Chlordiazepoxide + Clidinium Bromide	5 mg+2.5 mg	Tablet

85.	Ciprofloxacin	500mg	Tablet
86.	Ciprofloxacin	200mg/100ml	Infusion
87.	Citalopram Hydrobromide	20mg	Tablet
88.	Citalopram Hydrobromide	40mg	Tablet
89.	Clarithromycin	250mg,500mg	Tablet
90.	Clarithromycin	500mg	Tablet
91.	Clarithromycin	125 mg /5ml	Suspension
92.	Clarithromycin	250mg/5ml	Suspension
93.	Clomipramine Hydrochloride	25 mg	Tablet
94.	Clonazepam	0.5mg	Tablet
95.	Clonazepam	2mg	Tablet
96.	Clopidogrel Bisulfate	75mg	Tablet
97.	Clotrimazole	1%	Cream
98.	Clozapine	100mg	Tablet
99.	Colecalciferol (Vitamin D3)	2000 IU	Capsule
100.	Colecalciferol (Vitamin D3)	5000 IU	Capsule
101.	Colecalciferol (Vitamin D3)	2000 IU	Drops
102.	Cyclosporine	25mg	Capsule
103.	Cyclosporine	50mg	Capsule
104.	Cyclosporine	100mg	Capsule
105.	Dapagliflozin	5mg	Tablet
106.	Dapagliflozin	10mg	Tablet
107.	Dexamethasone	0.5mg	Tablet
108.	Dexamethasone	4 mg	Injection
109.	Dexamethasone + Polymyxin B + Neomycin Sulfate	10 mg + 6000 I.U + 3500 I.U	Eye drops
110.	Dexamethasone + Polymyxin B + Neomycin Sulfate	10 mg + 6000 I.U + 3500 I.U	Eye ointment
111.	Diazepam	5mg	Tablet

112.	Diazepam	10mg	Tablet
113.	Diazepam	10mg/ml	Injection
114.	Diclofenac Sodium	0.001	Eye drops
115.	Diclofenac Sodium	25mg	Tablet
116.	Diclofenac Sodium	75mg	Tablet
117.	Diclofenac Sodium	100mg	Tablet
118.	Diclofenac Sodium	75mg/ ml	Injection
119.	Dorzolamide + Timolol	2% + 0.5 %	Eye drops
120.	Enoxaparin Sodium	2000 IU	Injection
121.	Enoxaparin Sodium	4000 IU	Injection
122.	Enoxaparin Sodium	6000IU	Injection
123.	Enoxaparin Sodium	8000IU	Injection
124.	Epoetin Alfa	2000 IU	Injection
125.	Epoetin Alfa	4000 IU	Injection
126.	Epoetin Alfa	10000 IU	Injection
127.	Escitalopram	10mg	Tablet
128.	Escitalopram	20mg	Tablet
129.	Felodipine	5mg	Tablet
130.	Felodipine	10mg	Tablet
131.	Fenofibrate	160 mg	Tablet
132.	Ferrous Sulfate + Folic Acid	150 mg + 0.5 mg	Capsule
133.	Ferrous sulphate	150mg	Tablet
134.	Ferrous sulphate	200mg	Tablet
135.	Fluconazole	100mg/50ml	Injection
136.	Fluoxetine Hydrochloride	10mg	Capsule
137.	Fluoxetine Hydrochloride	20mg	Capsule
138.	Flupentixol Decanoate (Cis Z - Flupentixol Decanoate)	100mg/ml	Injection
139.	Fluticasone Propionate	50 mcg	Inhaler

140.	Fluticasone Propionate	250 mcg	Inhaler
141.	Folic Acid	5mg	Tablet
142.	Follitropin Alfa	5.5 mcg(75IU)	Injection
143.	Fusidic Acid	2%	Cream
144.	Fusidic Acid	2%	Ointment
145.	Gadodiamide	0.50%	Injection
146.	Gadodiamide	287mg/ml	Injection
147.	Gentamicin Sulfate	0.3%	Eye drops
148.	Gentamicin Sulfate	80 mg/2 ml	Injection
149.	Glibenclamide	5mg	Tablet
150.	Gliclazide	30mg	Tablet
151.	Gliclazide	60mg	Tablet
152.	Glimepiride	1mg	Tablet
153.	Glimepiride	2mg	Tablet
154.	Glimepiride	3mg	Tablet
155.	Glimepiride	4mg	Tablet
156.	Glucose anhydrous	5%	Solution for Infusion
157.	Glucose anhydrous	10%	Solution for Infusion
158.	Glucose Anhydrous + Sodium Chloride	5%+0.9%	Solution for Infusion
159.	Griseofulvin	125 mg	Tablet
160.	Griseofulvin	250mg	Tablet
161.	Haloperidol	5 mg	Tablet
162.	Haloperidol	5 mg/ml	Injection
163.	Heparin Sodium	5000 IU	Injection
164.	Hepatitis B Vaccine	200IU/ml	Injection
165.	Human Albumin Solution	200 mg /ml	Solution for Infusion
166.	Human Anti-D Immunoglobulin		Solution for Injection
167.	Human Chorionic Gonadotrophin (HCG)	5000 IU/ml	Injection

168.	Human Coagulation Factor VIII	250 IU	Powder for Injection
169.	Human Coagulation Factor VIII	500 IU	Powder for Injection
170.	Human Coagulation Factor VIII	1000 IU	Powder for Injection
171.	Human Normal Immunoglobulin		Injection
172.	Hydrochlorothiazide	25mg	Tablet
173.	Hydrocortisone	1%	Ointment
174.	Hydrocortisone	1%	Cream
175.	Hydroxy Urea	500mg	Capsule
176.	Hydroxychloroquine Sulfate	200mg	Tablet
177.	Hyoscine -N-Butylbromide	10mg	Tablet
178.	Hyoscine -N-Butylbromide	20mg/ml	Injection
179.	Hypromellose (Hydroxypropylmethylcellulose) + Dextran	0.4%	Eye drops
180.	Imatinib Mesylate	400 mg	Tablet
181.	Imipramine Hydrochloride	10mg	Tablet
182.	Imipramine Hydrochloride	25mg	Tablet
183.	Insulin Glargine	100 IU/ml	Injection
184.	Insulin human (as Insulin soluble human)	100 IU/ml	Injection
185.	Insulin Human (as Insulin Soluble Human) + Insulin Human (as Insulin Isophane Human)	100 IU/ml	Injection
186.	Iohexol	350 mg/ml	Injection
187.	Ipratropium Bromide	20 mcg/dose	Inhaler
188.	Ipratropium Bromide	250mcg/ml	Nebulizer Solution
189.	Ipratropium Bromide + Fenoterol Hydrobromide	(20 mcg+50 mcg)/dose	Inhaler
190.	Isosorbide Dinitrate	5mg	Tablet
191.	Isosorbide Dinitrate	10mg	Tablet
192.	Khellin + Cymbopogon Proximus Dry Extract		Capsule
193.	Lamotrigine	25mg	Tablet
194.	Lamotrigine	50mg	Tablet
195.	Lamotrigine	100mg	Tablet

196.	Latanoprost	50mcg/ml	Eye drops
197.	Levetiracetam	250mg	Tablet
198.	Levetiracetam	500mg	Tablet
199.	Levetiracetam	100mg	Tablet
200.	Levetiracetam	100mg\ml	Oral Solution
201.	Levodopa+Carbidopa	250 mg + 25 mg	Tablet
202.	Levofloxacin Hemihydrate	500mg	Tablet
203.	Levofloxacin Hemihydrate	5mg/ml	Infusion
204.	Levonorgestrel + Ethinylestradiol	0.15 mg + 0.03 mg	Tablet
205.	Levothyroxine Sodium	25 mcg	Tablet
206.	Levothyroxine Sodium	50 mcg	Tablet
207.	Levothyroxine Sodium	100 mcg	Tablet
208.	Lidocaine Hydrochloride	2%	Gel
209.	Lisinopril	2.5mg	Tablet
210.	Lisinopril	5mg	Tablet
211.	Lisinopril	10mg	Tablet
212.	Lisinopril	20mg	Tablet
213.	Lorazepam	1mg	Tablet
214.	Lorazepam	2mg	Tablet
215.	Losartan Potassium	25mg	Tablet
216.	Losartan Potassium	50mg	Tablet
217.	Losartan Potassium+Hydrochlorothiazide	50mg+12.5mg	Tablet
218.	Losartan Potassium+Hydrochlorothiazide	100mg+25mg	Tablet
219.	Mannitol	20% w/v	Solution for Infusion
220.	Mecobalamine	500 mcg	Tablet
221.	Mecobalamine	500 mcg/ml	Injection
222.	Meropenem Trihydrate	500 mg	Powder for Injection
223.	Meropenem Trihydrate	1g	Powder for Injection



224.	Metformin Hydrochloride	500mg	Tablet
225.	Metformin Hydrochloride	850mg	Tablet
226.	Methotrexate	2.5mg	Tablet
227.	Methotrexate	50mg	Injection
228.	Methotrexate	500mg	Injection
229.	Methotrexate	1g	Injection
230.	Methyldopa	250mg	Tablet
231.	Methylphenidate Hydrochloride	10mg	Tablet
232.	Methylprednisolone	40 mg/ml	Injection
233.	Methylprednisolone	80 mg/ml	Injection
234.	Metoclopramide Hydrochloride	10 mg/2 ml	Injection
235.	Metoprolol Succinate	50mg	Tablet
236.	Metoprolol Succinate	100mg	Tablet
237.	Metronidazole	500mg	Tablet
238.	Metronidazole	500 mg/ 100 ml	Infusion
239.	Mirtazapine	10mg	Tablet
240.	Mirtazapine	15mg	Tablet
241.	Montelukast Sodium	4mg	Tablet
242.	Montelukast Sodium	5mg	Tablet
243.	Montelukast Sodium	10mg	Tablet
244.	Moxifloxacin Hydrochloride	0.5% W/V	Eye drops
245.	Mycophenolate Mofetil	500mg	Tablet
246.	Mycophenolic acid	180mg	Tablet
247.	Mycophenolic acid	360mg	Tablet
248.	Nebivolol Hydrochloride	5mg	Tablet
249.	Nebivolol Hydrochloride + Hydrochlorothiazide	5mg+12.5mg	Tablet
250.	Nebivolol Hydrochloride + Hydrochlorothiazide	5mg+25mg	Tablet
251.	Nefopam Hydrochloride	20mg/1ml	Injection
252.	Nifedipine	10mg	Tablet

253.	Nifedipine	20mg	Tablet
254.	Nitrofurantoin	100 mg	Tablet
255.	Norethisterone	5 mg	Tablet
256.	Omeprazole	20mg	Tablet
257.	Omeprazole	40mg	Injection
258.	Ondansetron Hydrochloride Dihydrate	4mg	Tablet
259.	Ondansetron Hydrochloride Dihydrate	8mg	Tablet
260.	Ondansetron Hydrochloride Dihydrate	2mg/ml	Injection
261.	Pantoprazole Sodium	20 mg	Tablet
262.	Pantoprazole Sodium	40mg	Tablet
263.	Pantoprazole Sodium	40mg	Injection
264.	Paracetamol	500mg	Tablet
265.	Paracetamol	10mg/ml	Solution for Infusion
266.	Pentoxifylline	400mg	Tablet
267.	Perindopril Erbumine	4mg	Tablet
268.	Perindopril Erbumine	8mg	Tablet
269.	Phenobarbital	30mg	Tablet
270.	Phenytoin Sodium	100 mg	Tablet
271.	Phytomenadione (Vitamin K1)	10 mg	Tablet
272.	Phytomenadione (Vitamin K1)	10 mg/ml	Injection
273.	Pilocarpine Hydrochloride	2%	Eye drops
274.	Pioglitazone Hydrochloride	15mg	Tablet
275.	Pioglitazone Hydrochloride	30mg	Tablet
276.	Pioglitazone Hydrochloride	45mg	Tablet
277.	Piperacillin Sodium + Tazobactam Sodium	4g/500mg	Powder for Injection
278.	Pramipexole Dihydrochloride	0.125mg	Tablet

279.	Pramipexole Dihydrochloride	0.25mg	Tablet
280.	Pramipexole Dihydrochloride	0.5mg	Tablet
281.	Pramipexole Dihydrochloride	1mg	Tablet
282.	Prednisolone	5mg	Tablet
283.	Prednisolone	20mg	Tablet
284.	Primaquine Phosphate	15mg	Tablet
285.	Procaine Benzylpenicillin	1000000 IU/Vial	Injection
286.	Quetiapine Fumarate	25mg	Tablet
287.	Quetiapine Fumarate	50mg	Tablet
288.	Quetiapine Fumarate	100mg	Tablet
289.	Quinine Hydrochloride	300mg/ml	Injection
290.	Rabies Immunoglobulin		Injection
291.	Rivaroxaban	15mg	Tablet
292.	Rivaroxaban	20mg	Tablet
293.	Rosuvastatin Calcium	5 mg	Tablet
294.	Rosuvastatin Calcium	10mg	Tablet
295.	Rosuvastatin Calcium	20mg	Tablet
296.	Rosuvastatin Calcium	40mg	Tablet
297.	Sacubitril/Valsartan	50mg	Tablet
298.	Sacubitril/Valsartan	200mg	Tablet
299.	Salbutamol Sulfate	100 ug/actuation	Inhaler
300.	Salbutamol Sulfate	2mg/ml	Nebulizer Solution
301.	Sitagliptin Phosphate Monohydrate	50mg	Tablet
302.	Sitagliptin Phosphate Monohydrate	100mg	Tablet
303.	Sitagliptin Phosphate Monohydrate + Metformin Hydrochloride	50mg+500mg	Tablet
304.	Sitagliptin Phosphate Monohydrate + Metformin Hydrochloride	50mg+1000mg	Tablet

305.	Sodium Alendronate	35mg	Tablet
306.	Sodium Alendronate	50mg	Injection
307.	Sodium Chloride	0.9%	Solution for Infusion
308.	Sodium Chloride	3%w/v	Solution for Infusion
309.	Sodium Hyaluronate	0.20%	Eye drops
310.	Sodium Lactate+Sodium Chloride+Potassium Chloride+Calcium Chloride	0.31g +0.6g + 310 mg/100ml	Solution for Infusion
311.	Sodium Valproate	200 mg\5 ml	Syrup
312.	Sodium Valproate	200mg	Tablet
313.	Sodium Valproate	500mg	Tablet
314.	Spironolactone	25mg	Tablet
315.	Spironolactone	50mg	Tablet
316.	Streptomycin	1g	Injection
317.	Tacrolimus Monohydrate	0.5 mg	Capsule
318.	Tacrolimus Monohydrate	1mg	Capsule
319.	Tacrolimus Monohydrate	5mg	Capsule
320.	Tamoxifen Citrate	20 mg	Tablet
321.	Tetracycline	1%	Eye ointment
322.	Timolol Maleate	0.25%	Eye drops
323.	Timolol Maleate	0.5%	Eye drops
324.	Tobramycin	3 mg/ml	Eye drops
325.	Tobramycin+Dexamethasone	0.3%+0.1%	Eye drops
326.	Tranexamic Acid	500mg	Tablet
327.	Tranexamic Acid	250mg/5ml	Injection
328.	Tranexamic Acid	500mg/5ml	Injection
329.	Travoprost	40 mcg/ml	Eye drops
330.	Travoprost + Timolol Malate	40 mcg +5 mg/ml	Eye ointment
331.	Urofollitropin	75 IU	Injection

332.	Urofollitropin	150 IU	Injection
333.	Ursodeoxycholic Acid	250 mg	Capsule
334.	Vancomycin Hydrochloride	500 mg/vial	Powder for Injection
335.	Vildagliptin	50mg	Tablet
336.	Vildagliptin + Metformin Hydrochloride	50mg+850 mg	Tablet
337.	Vildagliptin + Metformin Hydrochloride	50mg+1000 mg	Tablet
338.	Warfarin Sodium	1mg	Tablet
339.	Warfarin Sodium	3mg	Tablet
340.	Warfarin Sodium	5mg	Tablet
341.	Zinc Sulfate Monohydrate	10 mg/5ml	Oral Solution